



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-11-14 10:37:30
Date of Next Testing: 2028-11-13 10:37:30
Product Name: **Poly-4-vinylpyridine, beads (50-60% H2O)**
CAS Number: 9017-40-7
Specifications & Purity: beads , 50-60% H2O
Lot #: K2513697
SKU # **P281604**
Version **1**
Analysis #: **609429**

Parameter	Limit Values	Result
Water by Karl Fischer	50-60 (%)	50.11 %
Appearance(P281604)	off-White beads	off-White beads

John Su
QA & QC Manager